



Epinephrine dose:
Give 0.01 mg/kg IV/IO
(1:10,000 concentration).
Repeat every 3-5 minutes.
Or give 0.1 mg/kg by ETT
(1:1000 concentration).
Repeat every 3-5 minutes.

Atropine dose:
Give 0.02 mg/kg IV/IO
(minimum dose of 0.1 mg
and maximum of dose 0.5 mg).
May repeat only one time.